Read Template H-1a text version

W O R K S H O P

Backyard Favorite

This updated picnic table is easy to build, move and maintain

B Y D A N C A R Y

This picnic table is a traditional design with a few twists, including a curved tabletop and benches.

W

hen it comes to tried-and-true designs, it's tough to beat the picnic table. Although it's not the most elaborate woodworking project, it remains one of the most popular, and with good reaon. This easy-to-build piece of outdoor furniture has proved its merit through decades of service in backyards and public parks. It's been 13 years since HANDY last featured picnic-table plans, so we're due for a fresh look at this backyard staple. I tried to update our picnic table without straying too far from standard designs. A picnic table must first and foremost be sturdy and stable. The main choice I had to make was whether the benches would be attached or detached. I opted for

8

HANDY M AY u J U N E 20 0 8

P H OTO S B Y DA N C A R Y A N D T R A C Y WA L S H ; I L L U S T R AT I O N B Y G A B R I E L G R A P H I C S

2-1/2" deck screw (typical) 3/8" x 3" carriage bolt, counterbore nut and washer

Push strip out to create arc

Inside seat planks

PICNIC TABLE

C L 36" (72" o.a.)

C D C D

2-3/4" rad.

2-3/4 in. rad.

A

2-1/2"

B

Outside seat plank Screws hold ends of wood strip

1/4" x 3-1/2" lag screw and washer, counterbore head

34-1/4"

1

F E

2

I used a router and a 3/16-in.radius roundover bit (inset) to round over the cut edges of the top planks. You could also use a sander or file.

2-1/2"

C

A C

Draw the arc and corner-radius profiles on the tabletop and bench-seat planks. An easy way to create a smooth arc is to bend a narrow strip of wood. In this case I used a 2-in.wide x 8-ft.-long strip of 1/2-in. particleboard. I used a compass to draw the corner-radius curves.

1-3/8" 25° 90° 25° 1"

F E

6"

11-1/2"

24-1/2"

ANGLE BRACE ­ D

D

C

3-1/2" rad.

C

30"

D

C

C L

2" space

18°

31-3/4"

13"

E

F

detached benches for several reasons. First, we've already featured a picnic table with attached legs. Second, separate components are easier to move and store. Third, the table and chairs are useful as stand-alone pieces of backyard furniture. And fourth, the benches make great low hurdles in a backyard obstacle course. I used 2x lumber for both the table and bench frames. Instead of 2x stock for the tabletop and seats, I chose 5/4

MATERIALS AND CUTTING LIST

C L

J

H

I

Note: Use same fasteners as table 7-1/2" 2-3/4" rad. 5° 17" 1" 4-1/2" C L

BENCH

28-1/2" (57" o.a.) 3"

2-1/2" deck screw

G I

KEY Table A B C D E F

NO. DESCRIPTION

SIZE

decking to add a different lumber dimension and to make these parts visually lighter than the framework. I also cut curves in the long edges of the table and benches, which gives the table a more contemporary appearance and turns those sitting in the outside positions inward, creating a slightly more intimate seating arrangement. This is a project for all skill levels. It can be built with only a drill/driver, jigsaw and sandpaper, although a miter saw and router make construction easier and yield better results. An experienced builder could make one of these tables in a weekend, including time for shopping for materials and applying the finish.

5 2 3 2 4 2

Wide top planks Narrow top planks Tabletop supports Table angle braces Table legs Table-leg stretchers

3/4 x 5-1/2 x 72 in. 3/4 x 2-5/8 x 72 in. 1-1/2 x 3-1/2 x 29-3/4 in. 1-1/2 x 3-1/2 x 27-3/8 in. 1-1/2 x 3-1/2 x 31-1/2 in. 1-1/2 x 5-1/2 x 23-1/4 in.

Cutting and finishing the parts

Begin by cutting the top planks. I chose to use 5/4x6 composite deck boards for the tabletop and bench-seat planks. Composite deck boards are low-maintenance, but they also add considerable weight to the table and benches. If weight is a concern, use solid-wood deck boards instead. Make the narrow top planks by ripping one of the deck boards in half. Draw the convex arc and corner-radius profiles on the outside tabletop and bench-seat planks (photo 1, above). Then draw the concave arc and corner-radius profiles on the inside bench-seat plank. If you are working with solid-wood deck boards, you can cut along the lines with a jigsaw and then sand the curves smooth with a sander. Note: If you're using composite boards you can follow the same method, but use a coarse sandpaper such as 50-grit, and plan to change paper frequently. Another method of cutting these curves, which I found easier with the composite material, is to make a template of each profile and cut along the curved template using a router and bearing bit. This method does not require much (if any)

M A Y u J U N E 2 0 0 8 HandymanClub.com

J

H

G

I

STRETCHER -- M

36" (72" o.a.)

3"

K

Two Benches G 6 Bench-seat planks H 4 Seat-frame sides I 4 Seat-frame ends J 2 Seat-frame center supports K 4 Bench-angle braces L 8 Bench legs M 4 Bench-leg stretchers

3/4 x 5-1/2 x 72 in. 1-1/2 x 3-1/2 x 54 in. 1-1/2 x 3-1/2 x 12 in. 1-1/2 x 3-1/2 x 7-1/2 in. 1-1/2 x 3-1/2 x 28-5/8 in. 1-1/2 x 3-1/2 x 16-1/2 in. 1-1/2 x 5-1/2 x 14-3/4 in.

SHOPPING LIST

2x4 x 8-ft. exterior-grade boards (9) 2x6 x 10-ft. exterior-grade boards (1) 5/4 x 6 x 12-ft. deck boards (6) 3/8 x 3-in. carriage bolts (36) 3/8-in. nuts and washers (36) 1/4 x 3-1/2-in. lag screws (18) 1/4-in. washers (18) 2-1/2-in. deck screws

5° C L

K M

L

1-3/4" 18° 1" 90° 18°

M L

3-1/2"

M

ANGLE BRACE ­ K

10

HANDY

M AY u J U N E 20 0 8

11

Speed square

1-3/8-in.

90 degrees 25-degree miter Align 25degree mark with the edge Table angle brace 1-in.

3

Use a speed square to draw the miter cut lines (see drawings, p. 10) on the angle braces. Cut the miters using a miter saw, jigsaw or circular saw.

sanding. After cutting the profiles, round over all of the cut edges to match the factory edges (photo 2). Next, cut the frame parts out of 2x exterior-rated lumber, such as pressure-treated pine, cedar, cypress or redwood. Cut the frame parts to length, mitering the ends of the legs and leg stretchers 18 degrees. I used a miter saw to make these cuts, but you could also draw the angled cut lines and use a jigsaw or circular saw to cut them. Cut 3-1/2-in.-radius curves in the ends of the top supports. The angle braces provide lateral stability, keeping the table from rocking side-to-side. They fit between the leg stretchers and the center top support. The outside end of each angle brace is cut with a single miter angle, but the inside end is cut twice to create a point that fits into the intersection of the tabletop and center top support. I found it easiest to mark the cut lines on each piece before making any cuts (see photo 3 and drawing, p. 10, for cutting layouts). It is common practice to apply the finish after a project is built, but in this case I applied the finish to all of the parts before assembling them. This method ensures that all of the surfaces are sealed. If you use solid wood for the tabletop and bench seats, also apply the finish to those parts. Exterior deck stain or paint are acceptable finishes on exterior-rated lumber -- or you can leave the wood unfinished. If you choose to paint the table, apply an oil-base primer first and then two coats of water- or oil-base exterior paint. I prefer a semitransparent or solid-color exterior stain because it is easier to reapply in the future. In this case I used hunter-green Zar Solid Color Deck and Siding Stain (see SOURCES ONLINE).

2 lag screws

1 lag screw

each angle brace 1 in. from the center of the tabletop, leaving a 2-in. space between the braces. I left this space between the braces so that a hole can be drilled through the middle tabletop plank for an umbrella post. Finally, drill a 3/4-in.-dia. x 1/4in.-deep counterbore mortise and a 3/16-in.-dia. pilot hole for each lag screw. Drive 1/4-in.-dia. x 3-1/2-in. lag screws through the leg stretchers and center top support to attach the angle braces (photo 6). Your new picnic table is now ready for years of backyard birthday parties, neighborhood cookouts and family games. u

SOURCES ONLINE

6

1/4-in.-dia. x 3-1/2-in. lag screw

For online information, go to

www.HandymanClub.com/FromHandy

and click on SOURCES ONLINE. UGL (Zar Solid Color Deck and Siding Stain) 800-845-5227

Attach the angle braces to the stretchers and center top support. Drill 3/4-in.-dia. counterbore mortises and 3/16-in.-dia. pilot holes for each lag screw.

4

Attach the top planks to the top supports. Space the boards about 1/4 in. apart. I used deck screws as spacers. If you are using composite deck boards, fasten them with screws specifically designed for composite decking.

Assembling the table and benches

Follow the same construction sequence to assemble the table and the benches. Attach the top planks to the top supports with 2-1/2-in. deck screws (photo 4). Then flip the tabletop upside down and attach the table legs to the leg stretchers and tabletop supports with 3-in. carriage bolts (photo 5). Drill 1-in.-wide x 3/8-in.-deep counterbore mortises in the leg stretchers and 3/8-in.-dia. pilot holes through the leg stretchers and tabletop supports for each bolt. Next, attach the angle braces. Position the inside face of

To find another set of complete plans and instructions for building a picnic table with attached benches and knockdown hardware that allows for easy storage, go to

www.HandymanClub.com

5

Attach the legs to the top supports and stretchers. The inside vertical edge of each leg aligns with the inside edge of the narrow tabletop planks. Drill 1-in.-dia. counterbore mortises and 3/8-in.-dia. pilot holes for each bolt.

12

HANDY M AY u J U N E 20 0 8

and click on WEB EXTRAS.

M A Y u J U N E 2 0 0 8 HandymanClub.com

13

Information

Template H-1a

3 pages

Report File (DMCA)

Our content is added by our users. We aim to remove reported files within 1 working day. Please use this link to notify us:

Report this file as copyright or inappropriate

118255